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Applicant : EcoFlow Inc. 

Address : Factory Building A202, Founder Technology Industrial Park, North 

Side of Songbai Highway, Longteng Community, Shiyan Sub-district, 

Baoan District, Shenzhen City, Guangdong, China 

The submitted sample and sample information was/were submitted and identified by/on the behalf 

of the client 

Sample Name : Portable Power Station 

Test Model No.  EFD320 

Reference Model No. : EFD310 

Manufacturer : EcoFlow Inc., 

Trade Mark : ECOFLOW 

Country of Destination : Europe 

Country of Origin : CHINA 

Sample Received Date : June 10, 2021 

Testing Period : June 11, 2021 to June 28, 2021 

 

Test Requested : As specified by client, to test the Lead(Pb), Cadmium(Cd), 

Mercury(Hg), Hexavalent Chromium(Cr(VI)), Polybrominated 

Biphenyl(PBBs), Polybrominated Diphenyl Ethers (PBDEs), Diisobutyl 

phthalate (DIBP), Dibutyl phthalate(DBP), Benzyl butyl 

phthalate(BBP), Di-2-ethylhexyl phthalate(DEHP) in selected material 

of the submitted sample in accordance with the RoHS Directive 

2011/65/EU and amendment Commission Delegated Directive (EU) 

2015/863 with effective from 22 July 2019. 

 

 

 

Test Method:  Please refer to the following page(s). 

 

 

 

Test Result(s): Please refer to the following page(s). 
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Reviewed by                 

 

Authorized Signatory 



 
 
 
 

Test Report 
 

Report No.: 18300RC10275001     Date: Aug. 30, 2021            Page 2 of 88 
 

 
                       AB-RHS-03-a 
 
 

 

Test Method: 

A. XRF Screening Test 

XRF screening limits in mg/kg for regulated elements according to IEC 62321-3-1:2013. 

Element 
Limit of IEC 62321-3-1:2013   Unit (mg/kg) 

Polymers  Metals  Composite material 

Cd BL≤(70-3σ)<X <(130+3σ)≤OL BL≤(70-3σ) <X <(130+3σ)≤OL LOD<X <(150+3σ)≤OL 

Pb 
BL≤(700-3σ) <X 

<(1300+3σ)≤OL 

BL≤(700-3σ) <X 

<(1300+3σ)≤OL 

BL≤(500-3σ)<X 

<(1500+3σ)≤OL 

Hg 
BL≤(700-3σ)<X 

<(1300+3σ)≤OL 

BL≤(700-3σ)<X 

<(1300+3σ)≤OL 

BL≤(500-3σ)<X 

<(1500+3σ)≤OL 

Br BL≤(300-3σ)< X N.A. BL≤(250-3σ)< X 

Cr BL≤(700-3σ)< X BL≤(700-3σ)< X BL≤(500-3σ)< X 

 

Note:  

-N.A. = Not Applicable 

-BL = Under the XRF screening limit 

-OL = Further chemical test will be conducted while result is above the screening limit 

-X= The symbol “X” marks the region where further investigation is necessary 

-3σ= The reproducibility of analytical instruments 

-LOD= Detection limit 

 

B. Chemical Test 

Test Item(s) Test Method 
Measured 

Equipment(s) 
MDL Limit 

Lead (Pb) IEC 62321-5:2013  

ICP-OES 

2 mg/kg 1000 mg/kg 

Cadmium (Cd) IEC 62321-5:2013  2 mg/kg 100 mg/kg 

Mercury (Hg) IEC 62321-4:2013+AMD1:2017 2 mg/kg 1000 mg/kg 

Hexavalent Chromium Cr(VI) 
IEC 62321-7-1:2015 

UV-VIS 
0.10μg/cm2 --- 

IEC 62321-7-2:2017 8 mg/kg 1000 mg/kg 

Polybrominated Biphenyls 

(PBBs) 
IEC 62321-6:2015  

GC-MS 

5 mg/kg 1000 mg/kg 

Polybrominated Diphenyl 

Ethers (PBDEs) 
IEC 62321-6:2015 5 mg/kg 1000 mg/kg 

Phthalates 

(DIBP, DBP, BBP, DEHP) 
IEC 62321-8:2017  50 mg/kg 1000 mg/kg 
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Test Results: 

Sample 

No. 

Sample 

Description 
Tested Items XRF Screening Test 

Chemical Test 

Unit (mg/kg) 
Conclusion 

1 

Silvery gray 

plastic upper 

cover 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

2 
Gray rubber 

gasket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

3 
Silvery grey 

label 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

4 
Black plastic 

base 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

5 
Black rubber 

feet 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

6 Black label 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

7 

Black 

transparent 

plastic lens 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

8 

Transparent 

plastic button 

with gold coating 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

9 
Black plastic 

socket board 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

10 
Black rubber 

cover 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

11 
Gray plastic 

button 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

12 
Silvery metal 

screw 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

13 
Silvery metal 

studs 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

14 
Silvery metal 

fixing plate 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

15 
Blue thermal 

grease 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

16 
Silvery metal 

bracket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

17 Black foam 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. 113 

18 
Silvery metal 

feet 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

19 
Silvery metal 

plate 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

20 
Silvery metal 

screw 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

21 
Black plastic 

shell 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

22 Black label 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

23 
White plastic 

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

24 
Red plastic 

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

25 
Black plastic  

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

26 

Black plastic 

heat shrinkable 

tube 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

27 
White plastic 

terminal 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

28 
Black magnetic 

glue 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

29 
Silvery metal 

shaft 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) X Negative 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

30 
Silvery metal 

shell 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

31 
Black plastic fan 

blade 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

32 IC 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

33 Blue PCB 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

34 
Silvery metal 

soldering tin 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

35 

Silvery metal 

silicon steel 

sheet 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

36 
Copper-colored 

metal coil 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

37 
Black plastic 

bracket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

38 
Silvery metal 

card board 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

39 
Orange plastic 

plug 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

40 
Gray plastic plug 

scarfskin 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

41 
Black plastic 

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

42 
Red plastic 

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

43 
White plastic 

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

44 
Black plastic 

plug 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

45 
Copper-colored 

metal pin 

Pb OL 31030* 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

46 
Silvery metal 

terminals 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

47 
Black plastic 

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

48 

White plastic 

heat shrinkable 

tube 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

49 
Transparent 

plastic sheath 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

50 
Red plastic 

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

51 
White plastic 

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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52 
Black plastic 

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

53 

Black plastic 

heat shrinkable 

tube 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

54 
Yellow-green 

plastic jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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55 
Black plastic 

label 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

56 Silvery metal pin 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

57 
Black plastic 

interface 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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58 
Black plastic 

sliding plate 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

59 
Silvery metal 

fixing frame 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

60 
Black plastic 

sliding button 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

 

 

 

 

 

 



 
 
 
 

Test Report 
 

Report No.: 18300RC10275001     Date: Aug. 30, 2021            Page 23 of 88 
 

 
                       AB-RHS-03-a 
 
 

 

Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

61 

Black plastic 

heat shrinkable 

tube 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

62 
Black plastic 

screw 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

63 
Silvery metal 

rivets 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 
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64 
Black plastic 

shell 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

65 
Silvery metal 

spring 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

66 
Silvery metal 

shrapnel 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) X Negative 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 
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67 
Copper-colored 

metal nails 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

68 
Silvery metal 

electrical contact 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

69 
Silvery metal 

contact 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 
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70 
Silvery metal 

soldering tin 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

71 Green PCB 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

72 
Transparent 

glue 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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73 Chip inductance 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) X N.D. 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

74 
Silvery metal 

aluminum shell 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

75 
Beige plastic 

socket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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76 MOS 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

77 
Silvery metal 

shield cover 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

78 
Black plastic 

button 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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79 
Blue plastic USB 

port 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

80 
Black plastic 

USB interface 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

81 
Black plastic 

buzzer 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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82 
Black glass 

display 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

83 Brown FPC 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

84 Black foam tape 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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85 
Black plastic 

bracket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

86 
Silvery metal 

contact 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

87 
Black plastic 

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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88 
Red plastic  

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

89 
Silvery metal 

interface 

Pb OL 35420* 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

90 Silvery metal pin 

Pb OL 28570* 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 
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91 Chip LED 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

92 Black glue 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

93 
Silvery metal 

inner tube 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 
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94 
Silvery metal 

outer cylinder 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

95 
Translucent 

plastic board 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

96 
Copper-colored 

metal screws 

Pb OL 30490* 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 
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97 Gray resistor 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) X N.D. 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

98 
Blue ceramic 

capacitor 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

99 White glue 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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100 IC 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

101 Chip diode 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

102 
Green plastic 

scarfskin 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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103 MOS 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

104 
White plastic 

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

105 
Blue plastic 

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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106 
Red plastic 

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

107 
Red plastic 

digital switch 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

108 IC 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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109 Chip audion 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

110 
Green magnetic 

circle 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

111 

Metal enameled 

wire with copper 

color coating 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

112 Black capacitor 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

113 
White electron 

component 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

114 
Black plastic 

gasket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

115 
Silvery metal 

radiator 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

116 White paper 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

117 Black magnet 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

118 
Black plastic 

partition 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

119 
Silvery metal 

fixing plate 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

120 
Yellow safety 

capacitor 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

121 
Black plastic 

bracket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

122 
Copper color 

metal coil 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

123 MOS 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

124 
Blue plastic 

scarfskin 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

125 
Black plastic 

gasket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

126 

Black plastic 

capacitor 

scarfskin 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. 189 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

127 Fuse 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

128 Yellow tape 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

129 Black thermistor 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

130 Rectifier bridge 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

131 Green paper 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

132 
Silvery metal 

electrode sheet 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

133 
Black plastic 

sheath 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

134 
Cement 

resistance 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

135 
Black foam 

sheath 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

136 Green resistor 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) X N.D. 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

137 
Black plastic 

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

138 
Black plastic 

bracket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

139 
Black plastic 

plug scarfskin 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

140 
Silvery metal 

insert 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

141 
Black plastic 

bracket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

142 
Brown plastic 

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

143 
Yellow-green 

plastic jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

144 
Blue plastic 

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

145 
Black plastic 

scarfskin 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

146 
Copper-colored 

metal insert 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

147 
White plastic 

bracket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

148 
Plastic inside 

black plug 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

149 
Silvery metal 

plug 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

150 
Black plastic 

plug scarfskin 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. 516 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

151 
Red plastic 

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. 277 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

152 
Black plastic 

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. 702 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

153 
Black plastic 

scarfskin 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. 460 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

154 
Black plastic 

shell 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

155 
Silvery metal 

contact 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

156 
Silvery metal 

thimble 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

 

 

 

 

 

 



 
 
 
 

Test Report 
 

Report No.: 18300RC10275001     Date: Aug. 30, 2021            Page 55 of 88 
 

 
                       AB-RHS-03-a 
 
 

 

Sample 

No. 

Sample 

Description 
Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

157 
Silvery metal 

ring 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

158 
Silvery metal 

spring 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

159 

Black plastic 

heat shrinkable 

tube 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 
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Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

160 
White plastic 

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

161 
Black plastic 

scarfskin 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

162 
Orange rubber 

gasket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Sample 
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Tested Items 

XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

163 
Black plastic 

shell 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

164 
Black plastic 

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

165 
Red plastic 

jacket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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No. 

Sample 
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XRF Screening Test 

Unit (mg/kg) 

Chemical Test 

Unit (mg/kg) 
Conclusion 

166 
Translucent 

silicone gasket 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) BL / 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 

167 
Copper-colored 

metal pin 

Pb OL 32050* 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) N.A. / 

DBP N.A. / 

BBP N.A. / 

DEHP N.A. / 

DIBP N.A. / 

168 
Orange plastic 

plug 

Pb BL / 

PASS 

Cd BL / 

Hg BL / 

Cr(Cr(VI) ) BL / 

Br(PBBs&PBDEs) X N.D. 

DBP N.A. N.D. 

BBP N.A. N.D. 

DEHP N.A. N.D. 

DIBP N.A. N.D. 
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Note:  

- The screening results are only used for reference. 

- When conducting the test for PBBs&PBDEs, XRF was introduced to screen Br Exclusively; When 

conducting the test for Hexavalent Chromium, XRF was introduced to screen Chromium exclusively. 

-BL = Under the XRF screening limit 

-OL = Further chemical test will be conducted while result is above the screening limit 

-X= The symbol “X” marks the region where further investigation is necessary 

-LOD= Detection limit 

-MDL = Method Detection Limit 

-N.A. = Not Applicable 

-N.D. = Not Detected (<MDL) 

-/=Not tested 

-mg/kg = ppm = parts per million 

- μg/cm2 = microgramme per square centimeter 

- “---“=  

a. -Negative = Absence of Cr(VI) , the detected Cr(VI) concentration in the boiling water extraction 

solution is less than 0.10μg/cm2. 

b. -Positive = Presence of Cr(VI), the detected Cr(VI) concentration in the boiling water extraction solution 

is equal to or greater than 0.13μg/cm2. 

c. The result between is 0.10μg/cm2 and 0.13μg/cm2 is considered to be inconclusive-unavoidable coating 

variations may influence the determination. 

-*=According to the product specification provided from client, the submitted sample of specimen 

No.45/89/90/96/167 are copper alloy containing up to 4% Lead by weight which is exempted by RoHS 

regulatory (Directive 2011/65/EU of The European Parliament and of The Council of 8 June 2011). 
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Test Process:  

 

◆ IEC 62321-5:2013  

 

 

 

◆ IEC 62321-4:2013+AMD1:2017 

 

 

 

 

 

 

 

 

 

Hg 

Weigh sample and 
place it in a 

microwave digestion 
vessel 

Add digestion 

reagent 

Digest sample in 
microwave 

digestion oven 

Filtration 

Residue 

Solution 

Make up with  

deionized 

water 

Analyzed 

by 

ICP-OES 

Alkali Fusion/ 

Acid Dissolution 

Pb/Cd 
Weigh the sample 

into a vessel 

Add digestion 

reagent 

Digest the 

sample 

Filtration 

Residue 

Solution 

Make up with  

deionized 

water 

Analyzed 

by 

ICP-OES 

Dry Ashing/ 

Alkali Fusion/ 

Acid Dissolution 



 
 
 
 

Test Report 
 

Report No.: 18300RC10275001     Date: Aug. 30, 2021            Page 61 of 88 
 

 
                       AB-RHS-03-a 
 
 

 

◆ IEC 62321-7-1:2015  

 

 

 

 

◆ IEC 62321-7-2:2017  

 

 

 

 

 

 

 

 

 

 

Cr(VI) 
Take a portion of 

the sample 

Extracted with 

boiling water 

Filter and remove 

the sample 

Adjust the pH value 

of the solution 
Analyzed  

by UV-Vis 
Add test solution 

Cr(VI) 

Weigh sample 

and place it in a 

conical flask 

Add digestion 

reagent 

Heat at 90-95 for ℃

3 hours 

Cool and filter 

Analyzed  

by UV-Vis 

Adjust the pH value 

of the solution 

Add test 

solution 

Adjust the pH value 

of the solution 

Make up with  

deionized water 
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◆ IEC 62321-6:2015  

 
 

 

◆ IEC 62321-8:2017 

 
 

 

 

Phthalate 

Weigh sample 

and place it in a 

thimble 

Extracted with 

organic solvent 

Concentrate the 

extract 

Transfer the extract 

into a volumetric flask 

Analyzed  

by GC-MS 

Make up with 

organic solvent 

PBBs/ PBDEs 

Weigh sample 

and place it in a 

thimble 

Extracted with 

organic solvent 

Concentrate the 

extract 

Transfer the extract 

into a volumetric flask 

Analyzed  

by GC-MS 

Make up with 

organic solvent 
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Photograph of Sample 

 

Photo(s) of the tested component(s) 
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The following photos are provided by the applicant 
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***** End of Report ***** 

The test report is effective only with both signature and specialized stamp. The result(s) shown in this report refer only 

to the sample(s) tested. Without written approval of Anbotek, this report can’t be reproduced except in full. 

 


